
PREPARED FOR:
CARPINTERIA VALLEY WATER DISTRICT
1301 SANTA YNEZ AVENUE
CARPINTERIA, CA 93013

JULY 2019

DRAFT ENVIRONMENTAL IMPACT REPORT
Carpinteria Advanced Purification Project
SCH# 2019011016

PREPARED BY:
888 SOUTH FIGUEROA STREET, SUITE 1700 
LOS ANGELES, CA 90017
213.223.9460



 

This page intentionally left blank. 

 



Draft 
Environmental Impact Report 
Carpinteria Advanced 
Purification Project 
SCH# 2019011016 

 

Prepared for: 

 

Carpinteria Valley Water District 
1301 Santa Ynez Avenue 
Carpinteria, CA 93013 

 

Prepared by: 

 
888 South Figueroa Street, Suite 1700 

Los Angeles, CA 90017 
213.223.9460 

woodardcurran.com 

COMM ITMENT & INTEGRITY DRIVE RESULTS July 2019 
[...]
water into Aquifers A, B, and C. There are no known wells accessing Aquifer D and groundwater is not known to be 
pumped from the aquifer. 

  



 

Project Description 

 

 

Draft Environmental Impact Report 2-4 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

The basin was preliminarily designated a high priority basin by the California Department of Water Resources (DWR) 
under SGMA and the California Statewide Groundwater Elevation Monitoring Program in 2018. Because it has been 
designated as a high priority basin, a Groundwater Sustainability Agency must be formed and a Groundwater 
Sustainability Plan (GSP) must be developed. The GSP will establish sustainable use goals for the basin, and all 
groundwater projects must be consistent with the GSP. 

Figure 2-2. Carpinteria Groundwater Basin Cross Section 

 
Source: Carpinteria Groundwater Basin Hydrogeologic Update and Groundwater Model Report (June 2012) 

2.4 Purpose and Need for Proposed Project 

The CAPP would address a critical water supply reliability need in the Carpinteria Valley. The Carpinteria Valley has 
been in moderate to exceptional drought since Summer 2013 (U.S. Drought Monitor, 2018). The region has limited 
water supply options, and relies on groundwater, surface water collected at Lake Cachuma in the Santa Ynez 
watershed, and imported water from the SWP, delivered via Lake Cachuma. During drought, surface water and 
imported water supplies are limited, and groundwater pumping increases. The Proposed Project addresses this water 
supply reliability issue by ensuring 1,100 AFY of water would be available for potable supply even during drought. 

  



 

Project Description 

 

 

Draft Environmental Impact Report 2-5 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

Since the completion of the 2015 Urban Water Management Plan (UWMP) (CVWD, 2016a) and the 2016 Recycled 
Water Facilities Plan (CVWD, 2016b), CVWD has continued to analyze the Proposed Project and identify new water 
supply vulnerabilities. Capacity limitations of the SWP conveyance system, increasing costs to sustain reliability, new 
groundwater regulations, competition for Lake Cachuma water, and the vulnerability of Cachuma Project conveyance 
systems are a few emerging issues facing the area’s imported water systems. Existing SWP and Cachuma Project 
supplies may not be reliable during a drought when deliveries may be reduced or when competition from other users 
may increase, such as additional water needed for downstream fisheries. As the global climate changes, increased 
variability in precipitation patterns may result in increased duration and intensity of drought and decreased availability 
of surface water supplies for the Statewide imported water system.  

In 2020, the Cachuma Project contracts will expire and new terms for water supply will be redefined, including annual 
project yield. It is expected that, at a minimum, a reduction of annually sustainable yield will occur as well as a new 
operating guideline to sustain the reservoir over the next drought. The probable range of the sustainable yield reduction 
is between 10% and 50%. Assuming a 30% reduction would reduce CVWD’s project yield from 2,813 AFY to 
1,970 AFY. Deliveries during the most recent drought from 2012 to 2016 ranged from 0% to 100% with a 5-year average 
of 45% (or 1,266 AFY). Assuming 45% deliveries in combination with a 30% sustainable project yield reduction results 
a drought period yield of 887 AFY. 

CVWD’s share of the pipe capacity and allocated SWP water is 2,000 AFY, with a drought buffer of 200 AFY – for a 
total of 2,200 AFY. However, SWP delivery varies from year to year depending on Sierra snowpack, available 
conveyance through the Sacramento-San Joaquin Delta, operational capacity, and water in storage at Lake Oroville. 
As a result, the annual yield of the project, sometimes referred to as the “annual delivery”, has been determined by 
DWR to be on average 59%. In other words, over time, CVWD should expect to have available SWP water of about 
1,298 AFY. CVWD projects an average annual SWP yield of 50% to 60% that results in a range 1,100 and 1,320 AFY. 
However, a look at the delivery percentage during a drought highlights the variability of SWP water supplies. SWP 
deliveries during the most recent statewide drought from 2012 to 2016 ranged from 5% to 65% with a 5-year average 
of 37% (or 740 AFY). It is expected that this variability will continue into the future.  

In 2014, the passage of SGMA changed the way groundwater is managed in California. The primary elements of SGMA 
are the formation of a local Groundwater Sustainability Agency and the development of a GSP to show the State how 
the basin will be sustainably managed. The effect of SGMA will be a negotiated management plan providing a strategy 
to deal with over-extraction, should it occur, and mitigation of the associated negative effects of over-extraction. The 
Carpinteria Groundwater Basin has been preliminarily designated as a high priority basin under SGMA. Prioritization 
considers population dependent on the groundwater basin, the number of wells drawing from the basin, irrigated 
acreage overlying the basin, documented impacts to the basin, and other adverse impacts to the region or local habitat. 
A high priority basin designation is generally an indication that the basin is important to the region’s water supply and 
that it faces risks to its overall health. In Carpinteria’s case, this will likely require that each user in the basin, including 
CVWD, be allotted a percentage of available annual yield. As conditions such as climate, beneficial use, land use and 
basin knowledge change, it is likely that all users of the basin will see reductions in the available yield. To be 
conservative, CVWD is using a 1,000 AFY planning number for long term available groundwater supply compared with 
1,400 AFY of historical pumping.  

  



 

Project Description 

 

 

Draft Environmental Impact Report 2-6 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

Water supply projections from the 2015 UWMP (Table 2-2) were adjusted to reflect these new water supply 
vulnerabilities, ranging from the minimum expected supply or “worst case” scenario, to the maximum expected supply 
under these conditions. The projected supply for both conditions is not sufficient to meet CVWD’s projected demands 
through 2040. These vulnerabilities and coming changes to Cachuma Project and other water supplies have confirmed 
the need for a local, reliable, and drought-resistant recycled water project. 

Table 2-2. Projected Supply and Demand Adjusted for Recent Supply Vulnerabilities (AFY) 

Item 2020 2025 2030 2035 2040 

Cachuma Project 890 – 1,970 
State Water Project 740 – 1,320 
Groundwater 1,000 – 1,400 

Total Supply 2,630 – 4,690 
Total Demand 4,148 4,163 4,177 4,192 4,205 

Supply 
vs. 

Demand Balance 

1,518 Shortfall 
to 542 Surplus 

1,533 Shortfall 
to 527 Surplus 

1,552 Shortfall 
to 513 Surplus 

1,567 Shortfall 
to 498 Surplus 

1,581 Shortfall 
to 485 Surplus 

Notes: 
1 Assumes sustainable Cachuma Project yield reduced by 30% to 1,970 AFY. Low end of range assumes applies the recent 

5-year drought period yield of 45% to this value. 
2 Low end applies the recent 5-year drought period yield of 37% and high end assumes 60% average SWP allocation. 

The Proposed Project would beneficially reuse wastewater, currently discharged to the ocean after treatment, for 
groundwater recharge and potable reuse, protecting groundwater levels, improving groundwater quality, and providing 
a drought-resistant, reliable, local supply under the control of CVWD. The use of advanced water treatment would 
result in injection of high-quality water to the groundwater basin resulting in a lower total dissolved solids (TDS) 
concentration in the basin, which is a benefit to the basin water quality. 

2.5 Project Objectives 

The Proposed Project would achieve the following objectives: 

1. Create a new, drought-resistant, reliable supply of local water. 
2. Produce approximately 1,000 AFY advanced treated water suitable for groundwater recharge and potable reuse 

(at 1.0 MGD capacity), with the ability to expand to up to 1,200 AFY (at 1.2 MGD capacity).  
3. Reduce CVWD’s reliance on imported surface water and storage at Lake Cachuma. 

2.6 Proposed Project 

The Proposed Project includes construction of an AWPF, injection wells, conveyance pipelines, backflush pipelines, 
pump station, monitoring wells, and modifications to the existing ocean outfall. Existing production wells would be used 
to extract the purified water back out of the groundwater basin for use in the potable supply. Detailed description of 
each project component is provided below. The Proposed Project would have an expected lifecycle of 30 years, based 
on the expected useful life of the AWPF, pump station, and injection wells. Conveyance pipelines would have a useful 
life of 60 years. 



 

Project Description 

 

 

Draft Environmental Impact Report 2-7 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

2.6.1 Advanced Water Purification Facility 

The AWPF is proposed to be constructed at the CSD WWTP with an initial production capacity of 1.0 MGD and ultimate 
production capacity of 1.2 MGD. This description is for the ultimate capacity. Figure 2-3 shows the CSD WWTP site 
plan with proposed AWPF components. The AWPF would be constructed south and east of the Aeration Basins and 
Aeration Sludge Holding Tanks, and west of the Maintenance Building, within an existing paved area (and former 
primary clarifier, demolished during the Water Recycling Facility Upgrade Project in 1994). The total AWPF footprint 
would be approximately 8,900 square feet. An existing storage building in the east portion of the property may be 
demolished concurrently with the Proposed Project. 

Secondary effluent from the CSD WWTP would be used to feed the AWPF process. The AWPF would consist of 
membrane filtration (MF or ultrafiltration (UF) [MF/UF]), RO, AOP, with ultraviolet (UV) and free chlorine. An 
equalization basin would be constructed to provide a consistent flow of secondary effluent to the AWPF. Figure 2-4 
shows the process flow diagram for the AWPF. 

MF and UF systems are similar treatment technologies constructed out of the same materials and contain nearly 
identical components. The primary difference is the pore size of the membranes, with MF membranes ranging from –
.1µm - 10µm and UF membranes ranging from 0–01–m - 0.1µm. The intended function of the MF/UF is to remove 
suspended solids and colloidal particulates from the feed water upstream of the RO process. MF/UF system can 
effectively remove inert particulates, organic particulates, colloidal particulates, pathogenic organisms, bacteria, and 
other particles by the size-exclusion sieve action of the membranes. The primary components of the MF or UF system 
include skid-mounted pre-treatment strainers wit– 200 - 500µm screen pore size, booster feed pump, membrane 
modules, backwash booster pump, along with non-skid mounted compressed air system and a clean-in-place system. 
The chemicals commonly used during cleaning activities include citric acid, sodium hydroxide, sodium hypochlorite, 
and sodium bisulfite. The MF/UF system would include three skids operating in parallel in a 3-duty and 0-standby 
configuration to meet the ultimate production capacity of 1.2 MGD. The filtrate would be stored in a circular above-
ground interprocess storage tank to provide source water for the MF/UF backwash cycles and feed water for the RO 
system. 

The RO process utilizes semi-permeable membranes to remove a wide array of dissolved constituents and reduce the 
TDS in the process water. The primary components of the RO system include skid-mounted RO high-pressure feed 
pumps and membrane elements housed in cylindrical vessels, along with non-skid mounted pretreatment cartridge 
filters and a clean-in-place system. The chemicals commonly used during cleaning activities include low pH and high 
pH cleaners, sulfuric acid, and sodium hydroxide. Antiscalant is also injected to the RO feed water. The RO system 
would include two skids operating in parallel in a two-duty and zero-standby configuration to meet the ultimate capacity 
of 1.2 MGD. The RO concentrate would be discharged to the existing WWTP outfall.  

An AOP utilizing UV and free chlorine would be the final treatment operation for the AWPF and provides the primary 
barrier against pathogenic organisms. In the AOP system, the process water is initially dosed with sodium hypochlorite 
as the free chlorine source and mixed by a static mixer. The water then enters UV reactors, which house multiple UV 
lamps that the process water flows past for irradiation by UV light. The UV system would include two skids operating 
in parallel in a 1-duty and 1-standby configuration to meet the ultimate production capacity of 1.2 MGD. Following AOP, 
the process water is stabilized with the addition of sodium hydroxide and calcium chloride to reduce corrosion potential 
of the water in the conveyance system and injection wells. 

A backwash line would also be constructed along the existing central gallery corridor and main utility corridor to the 
WWTP influent pump station for MF/UF backwash, membrane cleaning waste flows, and off-spec water (water that 



 

Project Description 

 

 

Draft Environmental Impact Report 2-8 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

does not meet the permit requirements [non-compliant water]). The approximate location of the existing central corridor 
and main utility corridor is shown on Figure 2-3. Stormwater would be fully contained within the AWPF and WWTP site, 
and would be diverted to the WWTP for treatment. There would be no stormwater runoff from the Proposed Project. 

The Proposed Project may also use stormwater or brackish groundwater as source water for the AWPF by conveying 
the water to the WWTP through existing or new infrastructure. The facilities needed to incorporate these potential 
AWPF sources have not been developed and are not a component of this Proposed Project. They are therefore not 
included in this EIR. 

Figure 2-3. Proposed Project Site Plan at CSD WWTP 

 



 

Project Description 

 

 

Draft Environmental Impact Report 2-9 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

Figure 2-4. AWPF Process Flow Diagram 



 

Project Description 

 

 

Draft Environmental Impact Report 2-10 Carpinteria Valley Water District 
Carpinteria Advanced Purification Project  July 2019 

 

2.6.2 Purified Water Pump Station 

AWPF product water would be stored in a purified water clearwell adjacent to the PWPS, located near to the AWPF. 
The purified water clearwell would be approximately 920 square feet (23 feet by 40 feet). The footprint of the PWPS, 
including associated above grade piping, surge tank, and miscellaneous equipment, would be approximately 
2,000 square feet (30 feet by 60 feet). 

The PWPS would entail a concrete pad and roof decking over a below grade concrete clearwell. Above grade pump 
motors and piping and valving at the PWPS would be housed inside an enclosed building with roll-up doors, likely 
constructed from concrete masonry unit (CMU) blocks. The below grade concrete clearwell would be used to 
temporarily store purified water before being pumped to the injection wells. The clearwell would require excavation of 
approximately 3,500 cubic yards of soil to a depth of 14.5 feet bgs. The plank grating over the clearwell would have 
four pumps and their associated motors (40 horsepower [hp]), and the pump shafts would extend into the clearwell 